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_ ORDER NO. PO 198330 _ _ 3 _ 2QF3
SFEEIFICATION “HATERIAL JAGGON NO. 2
AP BODY NO. 3
ABTH A SDIVBIS; ASTM A SUES; GRADES _-.H.nxzo;
HEAT NUMBER OF NUMBER OF NG TH WEBGHT NTM WIRABER OF [ 107
NUNBER _PECES __PIECES IN MEVERS METRIC TON) RmeEYS
1 4™ SCH 40 {114.30 x 6.02 mm ) 34004 353 3
04311 33
98917 114
34008 38
1882 57
99987 78
BESCRIPTION I
403.414 TM. SEAML ESS PIPE A-53GR B SRL. OUTSIDE VARNISHED WITH BLACK LAGUER
(DUFERCO REF,NO 188330)
PRODUCY ARALYSES
~EREMICAL COMPORTTION % OTHERTESTS.
No.| HEAT Sawple no. < Ma = » s o ™ ™ o v Fusisning | Bending Flaring Hidrastatic RCRITIICIVE
1 34004 39189 0.178 0.551 0243 0.011 0.003 D.127 0.108 0.008 0.184 0.001 GOOD - - - 2210 -
34004 39190 0.178 0.58% 0.244 0.011 £8.003 0.128 0.108 0.008 0,183 0.001
2| 04311 ag1es 0.148 0.588 0263 0.008 0.003 0.049 0.084 0.012 0215 0.001 GOOD - - 2210 -
04311 39184 0.145 0.550 0.261 9.008 0.008 0.049 0.084 0.012 0.213 0.001
3 9917 39189 0,233 0.922 0.308 0.013 0.008 0.152 0.113 0.021 0,202 0.001 GOOD - - - 2210 -
98817 39170 0.232 0.318 0.310 0.013 0.008 0.151 0.113 0.021 $.203 0.001
4| 34003 9185 0.478 0.559 a.248 0.012 0.008 0.128 0.107 0.008 0.187 0.001 GOOD - - - 2210 -
34003 39186 0.973 0.557 0.247 0012 0,008 0.127 0.108 0,008 0,188 0.001
5 31882 39187 0.184 0.565 0.250 0.012 0,003 0.429 0.108 0.008 0.108 0.000 GOOD - - - 2210
31802 39188 0.184 0.587 0.248 0.012 0.003 0.128 0.107 0,008 0.189 0.000
6| 99987 39181 0.233 0.784 0.307 0.042 0.008 0.133 0.113 0.024 0.201 0.001 GO0D - - - 2210 -
99987 38182 0,233 0.787 0.310 0.042 0.008 0.153 0.113 8021 0,201 0.001
NECHANICAL PROPERTIES.
TEST SPECIMEN TENSION TRACTION CRARPY V-NOTCH TEMP. SHEAR
Tansila Stranplht Yietd Stranght Elengation
Na. HEAT Sample no. Dimensions Section Lenpth Required Repvit uired Regull Requirsd Rasult - %
Ioeh x fovehy et inch Min. Mz P8I 8 M L&) Min. % 1 2 3 Average
1 34004 39189 0.99 x 0.23 0.23 2.00 80Do0 72968 35000 45926 23.00 34.30
2 04311 39183 0.99 x 0.23 023 2.00 80000 §3508 25000 45272 23.00 35.40
3| 99817 39188 0.99 x 0.23 D.22 200 $0000 86679 35000 52200 23.00 a3.70
4 | 34003 39185 1.00 x 0.23 0.23 200 80000 70910 35000 44186 23.00 35,40
3 31882 39187 1.00 x 0.23 0.23 200 goaae 70270 35000 47428 23.00 33.10
] 08987 39161 0.98 x 0.25 0.2% 2.00 80000 85588 35000 84738 2300 30.20
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